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Brand / Section — Product category 7~

Season — Product type A

End use — Test stage :FIRST TEST

Factory name = Supplier name =

Factory code T Exported to ==

1. Conclusion:

The palm of the sample was made of a metal material partially, and 20 cuts were performed under a load of
6000 g, all these cutting distance wrere greater than 50 mm. Therefore, the cut resistance grade of this
sample is recommended to A9.

The testing result of this report was just for reference only.

Tests description Conformity
ANSI-ISEA 105: 2016
1 Cutting resistance TDM Level A9

Pass: requirements met  Fail: requirements not met  None: no requirement for this test  N/A: not applicable

Approved by

Henry YAN
Laboratory Manager

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested.
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not be reproduced, except
in full, without the written approval of the testing laboratory.



C T C TEST REPORT
—

SHANGHAI

Page 2/3

Report No.: S190101017_1 19 February 2019

APPLICANT: CHANGZHOU ANSIR SAFETY PRODUCT CO

(C35651)
2. Sample(s) description assigned by laboratory:
Size Analyzed product Description Sample information
GLOVE
palm 3 pairs of gloves

190101017

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested.
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not be reproduced, except
in full, without the written approval of the testing laboratory.
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3. GLOVE/
palm : 3 pairs of gloves
Method Client Unit Result Conformity
Requirement

5.1.1. Cutting resistance ASTM F2992

TDM /F2992M - 15
Correction factor of the sharp edge of the 1.00
blade with the neoprene
Load for a distance of 20 mm cut g >6000
Performance level Level A9

END OF TEST REPORT

Classification Table for Cut Resistance
(ANSI-ISEA 105)

Weight (grams) needed to cut
Level through material with 20 mm of
blade travel

A1 >=200
A2 >=500
A3 >=1000
A4 >=1500
A5 >=2200
A6 >=3000
A7 >=4000
A8 >=5000
A9 >=6000

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested.
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not be reproduced, except
in full, without the written approval of the testing laboratory.



